DOE/MT/95008-4
Distribution Category UC-122

Hazardous Substance Report

Developing a Cost Effective Environmental Solution for Produced Water and Creating a
“New” Water Resource

By
Glenn Doran, ARCO Western Energy
Lawrence Y.C. Leong, Kennedy/Jenks Consultants

May 2000

Work Performed Under Contract No DE-FC22-95MT95008

Prepared for
U.S. Department of Energy
Assistant Secretary for Fossil Energy

Nancy Comstock, Project Manager
National Petroleum Technology Office
P.O. Box 3628
Tulsa, OK 74101

Prepared by
ARCO Western Energy
4550 California Avenue
Bakersfield, CA 93302

Kennedy/Jenks Consultants, Inc.
2152 Michelson Drive, Ste. 100
Irvine, CA 92612







DISCLAIMER

This report was prepared as an account of work sponsored
[...]
process is useful in breaking up and flushing out scales, slimes and other deposits in the cells
before they can build up and create a problem. Flushing allows the unit to operate with fewer

pretreatment chemicals minimizes membrane fouling.

Application
Electrodialysis has the following characteristics that lend it to various applications:
e Capability for high recovery (more product and less brine)
e Energy usage that is proportional to the salts removed
e Ability to treat water with a higher leve! of suspended solids than RO
e Lack of effect by non-ionic substances such as silica
e Low chemical usage for pretreatment

Electrodialysis units are normally used to desalinate brackish water. The major energy
requirement is the direct current used to separate the ionic substances in the membrane stack.

| OTHER TECHNOLOGIES

There are a number of other technologies in different states of development that are described
below. Some are emerging while others are case specific.

Capacitive Deionization

Capacitive deionization (CDI) is an emerging technology that involves the use of porous carbon
aerogel electrodes to remove dissolved ions through application of an electrostatic field. A
bench-scale prototype for the capacitive deionization of water with a stack of carbon aerogel
electrodes has been developed at Lawrence Livermore National Laboratory (LLNL). Figure 3-5
is a schematic of the prototype. As yet, the prototype does not necessarily re;;resent the
optimal geometric configuration from a reaction or hydraulic perspective. Aqueous solutions of
NaCl or NaNO, have been passed through a stack of carbon aerogel electrodes, each having a

3-15

A S Ny Comearag L Lt 7 oo e e e S R P U Rkt i o2 s A g g arbadvc s sy an g PR “hhaidy



G-¢ ainbi4

0049496 M
8661 Aenuep

ABojouyoa) jobotoy
JO ojewayss

80096.1WS6-2204-30 # 108foid 300
ABiaug uLysap\ 0OHY

sjuelnsuo) syuap/Apsuusy

IBINO
Jaje 1onpoid

aposjoaje jabolae uoqie)

19ju] 191ey

3-16



very high specific surface area (400 to 1,100 m?%g). After polarization, non-reducible and non-
oxidizable ions are removed from the electrolyte by the imposed electric field and held in
electric double layers formed at the surfaces of electrodes producing a purified water. To
regenerate the capacity of the aerogel a smaller amount of wateris passed through the
apparatus while reversing the applied charge to release the ions. In addition to charged
species, compounds removed by carbon adsorption could potentially be removed from the
feedwater with this process, but this application has not yet been tested. It is unclear how a
large dissolved organic content in the feed water would affect the performance of this process.

CDI technology has been shown to successfully remove ionic species in bench-scale tests.
LLNL plans to test a pilot-scale unit at various sites over the next year. This emerging
technology was not considered for this project because it has not been tested under field
conditions.

Freeze Thaw

Extensive work was done in the 1950s and 1960s to develop freezing desalination. During the
process of freezing, dissolved salts are naturally excluded during the formation of ice crystals.
Sea water can be desalinated by cooling the water to form crystals under controlled conditions.
Before the entire mass of water has been frozen, the mixture is usually washed and rinsed to
remove the salts in the remaining water or adhering to the ice crystals. The ice is then melted
to produce fresh water.

Theoretically, freezing has some advantages over distillation, the predominant desalting
process at the time the freezing process was developed. These advantages include a lower
theoretical energy requirement, minimal potential for corrosion, and little scaling or precipitation.
The disadvantage is that it involves handling ice and water mixtures that are mechanically
complex to move and process.

A small nﬁmbér of plants have been built over the past 40 years, but the process has not been
a commercial success in the production of fresh water for municipal purposes. The most recent
significant example of freezing desalting was an experimental solar-powered unit constructed in
Saudi Arabia in the late 1980s. The experimental work has been concluded, and the plant

3-17

N Ny T A R N T TN T TR E T A e I it st e GRS A AR S B S et o



disassembled. At this stage, freezing desaiting technology probably has a better application in
the treatment of industrial wastes rather than the production of municipal drinking water.

Cogeneration

In some situations, it is possible to use energy so that more than one use can be obtained from
it as the energy moves from a high level to an ambient level. This occurs with cogeneration
where a single energy source can perform several different functions.

Certain types of desalination processes, especially the distillation process, can be structured to
take advantage of a cogeneration situation. Most of the distillation plants installed in the Middle
East and North Africa operate under this principle. These units are built as part of a facility that
produces both electric power and desalted sea water for use in the particular country.

The electricity is produced with high-pressure steam to run turbines which in tum power electric
generators. In a typical case, boilers produce high-pressure steam at about 540 °C (1,000 °F).
As this steam expands in the turbine, its temperature and energy level is reduced. Distillation
plants need steam whose temperature is about 120 °C (248 °F) or below, and this can be
obtained by extracting the lower temperature steam at the low pressure end of the turbine after
much of its energy has been used to generate electricity. This steam is then run through the
distillation plant's brine heater, where it is condensed in the tubes, thereby increasing the
temperature of the incoming sea water. The condensate from the steam is then returned to the
boiler to be reheated for use in the turbine. '

The main advantage of a cogeneration system is that it can significantly reduce the
consumption of fuel when compared with the fuel needed if two separate plants were required.
Since energy is a major operating cost in any desalination process, this can be an important
economic benefit. One of the disadvantages is that the units are permanently connected
together and, for the desalination plant to operate efficiently, the steam turbine must be
operating. This can create a problem with water production when the turbine or generator is
down for repairs.



This type of power and water production installation is commonly referred to as a dual-purpose
plant. Since many of the oil producing countries of the Middle East and North Africa were
engaged in building up their total infrastructure, these types of installations fit in well with the

overall development program in these countries.

Other types of cogeneration facilities, such as industrial processes or incinerators, can reduce

the cost of desalination by providing lower-cost sources of steam.

REMOVAL OF SCALE-CAUSING HARDNESS AND SILICA

As discussed previously, both membrane and thermal desalting processes require pre-
treatment to prevent inorganic scaling. Inorganic scaling occurs when the concentration of
inorganic compounds such as calcite exceed their solubility product in the concentrated brine.
Calcium and magnesium hardness, as well as silica, are the primary compounds of concern for
inorganic scaling. '

Seeded-slurry vapor compression systems are designed to combine pretreatment and
evaporation in a single step by constantly recycling brine that has been seeded with calcium
sulfate. If designed and operated correctly, they do not require pretreatment.

The most prevalent approach to address scaling in RO and thermal processes is to decrease
the pH of the feed water to less than 7 and add an anti-scalant. The solubility of calcium and
magnesium increases at a lower pH, and the anti-scalant helps prevent silica and other
compounds from precipitating as solids.

Reverse osmosis also requires treatment to avoid organic fouling that occurs when dissolved
organics are adsorbed and provide nutrients for biological activity within the pores of the RO
membrane or on the membrane surface as a biofilm. Experience freating produced water with
RO has shown that reducing feed water pH is not a practical operating strategy because it
increases organic fouling (Dyke et al. 1992). The efﬁéiency of boron removal also decreases
with a lower pH because boron exists primarily in an unionized form of boric acid at pH below
9.5. Thus hardness and silica are usually removed from source water prior to treatment with

3-19

e m o e ————— o Y ST, wy Tar L N, L * geeeem ey mamee emymeme e n e — -



either an RO membrane or thermal process. The most common processes used to remove
hardness and silica are precipitative softening and/or ion exchange.

Precipitative Softening

In precipitative softening, hydrated lime (Ca(OH),) or caustic soda (NaOH) is added to the feed
water to raise the pH and convert bicarbonate alkalinity into carbonate and hydroxide alkalinity.
Soda ash, Na,CO, may also be added as a source of carbonate. Calcium then precipitates with
carbonate and magnesium precipitates with hydroxide. Silica precipitates directly with
magnesium or co-precipitates with magnesium hydroxide, so additional magnesium is
sometimes added to increase silica removal.

Produced water is typically warm when extracted, and precipitative processes are usually
operated at either warm (80° to 170° F) or hot (215° to 230° F) temperatures rather than
ambient temperatures (40° to 80°F). At the hot temperatures, the solubility of calcium
carbonate is lower, the solubility of magnesium salts is higher, chemical kinetics are faster, and
precipitates settle more quickly.

The primary difference between a hot process and the colder processes is that hot softening
process operates in closed vessels under pressure, while warm and ambient softening
processes operate at atmospheric pressure. In hot processes, carbon dioxide is generally
flashed off prior to chemical addition as the water is heated above boiling, which reduces the

doses of lime or caustic soda required.

Table 3-1 compares reported removal effectiveness of hot and warm lime softéning processes
at pilot-scale or full-scale produced water installations. The data indicate that both warm and
hot lime processes are capable of removing up to 85 percent of influent silica to levels below 30
mg/L SiO,. Bench studies, including those reported in Chapter 4 and described below, indicate
that effluent silica concentrations can be reduced to less than 10 mg/L SiO, (VandeVenter et al.
1989).

3-20



Table 3-1
Comparison of Reported Silica Removal from Produced Water

Using Warm-Lime and Hot-Lime Softening

Source Temperature SiO2 Sio2 Sibz Perc. Operating
(Size) (°C)/ Iinfluent Effluent Removal pH
Warm/Hot

(°F)
Bridle 1986 80-890/ 203 28 86 9.5
(5,824 gpm) 176-194
Hot
Tao et al. upto 78/ 250 <30 88 11.0
1992 up to 172
(5 gpm)
Warm
VandeVeeter 38/ 63 23 63.5 11.2
etal. 1989 100
(1,200 gpm)
Warm
Zalewskiet  60-75/ 290 45 85 9.1-94
al. 1991 140-167
(6,900 gpm)
Warm

Effluent hardness concentration is controlled by the availability of carbonate for precipitation
and the solubility of calcium and magnesium at the operating pH and temperature. At warm
temperatures, effluent hardness concentrations can be reduced to less than 20 mg/L CaCO; by
adding excess soda ash to react with hardness (DeSilva 1986). Hot processes with excess
soda ash can reduce hardness to less than 12 mg/L CaCO; (Powell 1966). For complete
softening, a subsequent polishing ion exchange step is necessary for both hot or cold softening
processes. :.

3-21

e U IV -
I L s FUTROEETINTI  o Rm el L ST



Silica Removal Mechanisms

Silica removal in precipitative softening is often characterized in the literature as adsorption to

or co-precipitation with magnesium hydroxide. Mujeriego (1976) suggests that silica is also

removed by forming metal silicates, such as magnesium silicate shown in the following reaction:
2Mg?* + 38Si0,(aq) + 5.5 H,0 = M@,Si;04(H,0)s5 (8) + 4H".

Muijeriego’s research indicated that silica removal by magnesium is controlled by the H,SiO,
while silica removal by calcium is controlled by H,SiO,“. He found that silica removal was
optimized at pH levels that corresponded to the maximums of the controlling species. For
example, silica removal with magnesium was greatest at a pH where H;SiO,” dominates: (p*K;,
+p*K,) /2 where p*K, and p*K, represent the first and second dissociation constants for
orthosilicic acid. The temperature-dependent equation for these constants are given below, for
T in Kelvin:

p*K, =3405.9/T-6.368 + 0.016346 x T

p*K, =8949.2 /T -33.11 + 0.049581 x T

Table 3-2 provides values for these dissociation constants at room temperature and at
temperatures indicative of produced water.

3-22



B e o e et

Table 3-2
Dissociation Constants for Orthosilicic Acid *

T (°C 1 °F) p*K, p*K. (P*Kq +p*K,) 12
25 | 77 9.93 11.69 10.81
50 / 122 9.45 ' © 10.61 10.03
60 / 140 9.30 10.27 9.78
65 / 149 9.25 10.15 9.70
70 / 158 9.17 9.98 9.58

*For the reactions:
H,Si0,=H,SiO, + H*
H,SiO, =H,Si0,* + H*
p*K, = [H:Si0,] / [H,SiO,]
p*K, = [H,Si0,*]/ [H;Si0;]

The amount of sludge produced by a precipitative softening process depends on the amount of
hardness removed and the amount of lime added, if any. For silica removal, sludge is often
recycled or allowed fo form a sludge blanket (Powell 1966).

lon Exchange

Hardness and silica can also be removed through a series of ion-exchange resins. lon
exchange is a process in which ions from a bed of synthetic resin are exchanged for ions in
water that passes through the bed. The resins exchange different ions with different affinities,
based on thermodynamic characteristics of the ions and the resins. In general ions with higher
charge densities, defined as charge per ion size, are exchanged for ions with lower charge
densities. The resins are initially saturated with ions that are absorbed with less affinity than the
ion to be removed from the influent water. Source water is then passed through the column
until the bed-becomes exhausted, when undesirable levels of ions from the source water break-
through the column. Resins are then regenerated with high concentrations of salts, bases, or
acids to elute the undesirable ions from the resins.

3-23

e TR A R et e N e v e



Cationic exchange resins used for softening release sodium to preferentially remove calcium,
magnesium, and other multivalent cations. Since calcium and magnesium are selected

preferentially over sodium, source waters with high salinity can be softened.

Anionic exchange resins used for silica removal replace hydroxide with silicate. However, with
chioride concentrations much higher than silicate concentrations, silica removal from high
chloride produced water is impractical due to early exhaustion. Figure 3-6 provides a

schematic of cation and anion exchange system for complete demineralization..

Combined Precipitative and lon Exchange Softening System

A combination of precipitative softening and ion exchange can be used to economically remove
hardness and silica from source waters. In this case, precipitative softening without the addition
of soda ash reduces effluent silica concentrations to less than 10 mg/L while leaving between
50 to 150 mg/L of the hardness in the effluent. When no soda ash is supplied, less calcium is
removed as sludge, and silica is removed more efficiently because magnesium hydroxide
accounts for a larger share of the precipitation product. Cation exchange would then used to
remove the residual calcium hardness to less than 1 mg/L.

REMOVAL OF BORON

Boron, often found in produced waters as borate, must be removed from water that will be used
for agricultural irrigation, especially for-citrus crops. Boron is often found at levels over 20 mg/L
B in produced water, while irrigation goals are between 0.7 and 0.5 mg/L B, thus necessitating
[...]
materials for the heat transfer surfaces. However, acid is required for routine cleanings.

MVC systerﬁ‘s have been installed in the United States and abroad, with the majority designed
as zero-dischérge brine concentrators and treatment systems for steam-water makeup. A
popular evaporator for recovery of produced waters is the vertical tube, falling film evaporator,
operated with seeded slurry to reduce or eliminate pretreatment requirements. Extensive
pretreatment, including silica removal, is required for evaporators to treat produced water

3-35

Rt i i it A atnd i L et e s W A~ e o oo 0 Lr wnt e SEEREN v TSR "D Al " B - - AT TV T e —— T . A A2 v b ag - - P



operated in the un-seeded mode. The amount of treatment is similar to pretreatment required

for RO systems.

Companies offering MVC processes in the U.S. include Aqua-Chem Inc, Milwaukee, Wi (414)
577-2723; IDE Technologies Limited, distributed through Ambient Technologies, North Miami
Beach Florida (305) 937-0610; and Resources Conservation Company, ownec! by lonics,
Bellevue, Washington (206) 828-2400.

Reverse Osmosis

The reverse osmosis (RO) process uses hydraulic pressure to force pure water from the
feedwater through a membrane. The energy required to overcome natural osmotic forces
depends on the quantity of salts to be removed, but not in direct proportion.

RO has been the desalination technology of choice for small single-purpose plants for the last
fifteen years. Both capital and operating costs for well-designed systems are below those for
competing processes, especially up to about 20 MGD. The critical factor is pretreatment of the
feedwater, as pretreatment costs vary depending on the water source.

A typical RO membrane is a modified film under:pressure in the 150 - 600 psi range. The
membrane acts like a filter to retain ions such as sodium and chloride on the brackish water
side, while permitting pure or nearly pure water to pass through the membrane. Commercial
RO units utilize the RO principle in several different process designs and membrane
configurations. There are two major types of membrane systems which have been used in
operating plants: 1) spiral wound, and 2) hollow fine fiber.

The recovery (hydraulic recovery) of RO and other desalting processes is the ratio of the
product water to the feedwater. In general, most brackish water RO systems operate at
recoveries bétween 65 and 90 percent depending upon the composition of the.feedwater and
the size of the.system. A recovery of 90 percent means that for évery 100 gallons of feedwater
80 gallons of product water and 10 gallons of concentrate are produced.

3-36



The recovery, or level of concentration in the brine, in part determines the amount of
pretreatment necessary to prevent fouling of inorganic constituents. When compounds such as
silica and calcite are concentrated in the brine, they may exceed their respective solubility
concentrations.

COMPARISON OF COSTS

Costs for the two treatment systems were obtained by requesting planning-level costs
estimates from vendors and cost-estimating computer models. Costs were compared based on
capital cost, operation and maintenance (O&M) cost, and total annual cost, defined as the sum
of amortized capital and operational costs. Capital costs were amortized over 20 years at an
interest rate of 7 percent per year, yielding a capital recovery factor of 0.0936. These
amortization rates are typical for municipal water utilities that often finance capital expenses
through bonds. )

Table 3-5 presents planning level cost comparison of the treatment options, reverse osmosis
with pretreatment, VC with pretreatment, and seeded-slurry VC that does not require extensive
pretreatment. The cost estimates have an accuracy of approximately -30 to + 50 percent.

Total capital costs listed include equipment and direct construction costs (50 percent of
equipment) such as installation costs, as well as indirect costs (38 percent of equipment and
construction costs) such as bonding, permits, legal fees and administration. Operating costs
include chemicals, sludge disposal, energy, and labor. Operating costs do not include
concentrate disposal or maintenance. Annual costs and unit costs include amortized capital
and operations and maintenance costs. )

Table 3-6 through 3-8 list the components of capital and annual costs for the three treatment
trains evaluated and presents rounded totals that correspond to Table 3-5. Table 3-9 lists
generic cost assumptions and Table 3-10 presents technology-specific design parameters used

to estimate treatment costs.

3-37

Y NIRRT T







Table 3-5
Planning Level Cost Estimates for
1.8 MGD Reverse Osmosis and Vapor Compression Systems

Desalting Treated Total Annual Total Total Unit Total Annual

Technology Water Capital Operating Annual Cost Cost
Recovery Cost Costs Cost (1996 (1996
(Percent (Million  (Million (Million Dollars/AF cents/barrel
of1.8 1996 1996 1996 of water of water
MGD) Dollars) Dollars/yr) Dollars/yr) produced) treated)

Reverse 80 11 21-29 3.1-3.9 2,000 - 21-27

Osmosis,

including 2,500

pretreatment

Mechanical Vapor 80 29 6.1 8.8 5,800 61

Compression,

including

pretreatment

Mechanical Vapor 98 28 7.7 10.3 5,400 71

Compression,

Seeded Slurry

3-39

o R LIt & e g Y (Y ST AT T WV, BV, T N N ey e (g e, e T T .



Table 3-6°
Cost Breakdown for Reverse Osmosis System

Process Total Annual Total Annual  Total Unit Total Unit Cost

Capital Operations Cost Cost (1996 ¢
ents/

Cost c‘:ft P (:;l;c;ussand (1996 $/AF of  barrel of water
(Million gg‘é";a" ) water treated)
1996 $) ) produced)

Warm Softening* 2.3 1,000- 1,800 1,200 -2,000 800 - 1,300 8-14

Cooling 0.6 60 120 75 1

Fixed-Film 1.0 50 150 100 1

Organics

Removal

Sand Filtration 1.3 130 250 150 2

lon Exchange 1.3 160 280 160 2

Softening

Reverse 4.1 600 1,000 700 7

Osmosis

Stabilization 0.1 20 30 20 <1

Disinfection 0.1 40 50 30 <1

Total 11 2,100 -2,900 3,100 - 3,900 2,000 - 2,500 21-27

* Operating costs depend on operational strategy.

3-40



Table 3-7

Cost Breakdown for Vapor Compression System with Pretreatment

Process Total Annual Total Annual Total Unit Total Unit Cost
Capital Operations  Cost Cost (1996 cents/
Cost :':l'ohsgusan d g’l;l;guss)and (1996 $/AF of barrel of water
(Million 1996 §) water treated)
1996 $) produced)

Warm Softening 2.3 1,000 1,200 700 8

Sand Filtration 1.3 125 250 240 2

Vapor 23.6 4,800 7,000 4,200 48

Compression .

Cooling and 0.5 50 110 60 1

Stripping

Carbon Filtration 1.3 100 200 250 1

Stabilization 0.1 20 30 20 <1

Disinfection 0.1 40 50 30 <1

Total 29 6,100 8,800 5,800 61

3-41




Table 3-8

Cost Breakdown for Seeded-Siurry Vapor Compression System Without Pretreatment

Process Total Annual Total Annual Total Unit Total Unit Cost
Capital Operations Cost Cost (1996 cents/
Cost Cc:‘st g Sl;ggussand (1996 $/AF of barrel of water
(Million gg‘;";a" ) water treated)
1996 $) ) produced)

Vapor 257 7,500 10,000 5,200 68

Compression

Cooling and 0.6 60 120 60 1

Ammonia

Stripping

Carbon Filtration 14 100 120 130 2

Stabilization 0.1 20 30 20 <1

Disinfection 0.1 40 50 30 <1

Total 28 7,700 10,300 5,400 71

3-42



Table 3-9

Values Assigned to Generic Cost Factor

Parameter Value Unit
Capital
Dollar 1996 index year
Mobilization and Bonding, Site 50 percent of facilities costs

Preparation, Contractor's Overhead and
Profit, and Contingencies

Indirect Costs, including Legal and 38 percent of construction bid
Administrative costs

interest Rate 7 " percent/annum

Capital Recovery Period 20 years
O&M

Electricity Rate 0.05 $ per kW hr

Labor Rate 30 $perhr

3-43




Table 3-10

Design Parameters Assumed for Cost Estimation

Technology Design Assumptions

Warm Precipitative Softening NaOH dosage 700 - 1000 mg/L
MgCl, 40 - 400 mg/L
NaOH $0.2 / Ib; MgCl,$0.26 / Ib
Siudge Disposal $50/ton (dry)

Cooling Based on Packed tower with A/W = 50:1
Carbon Filtration EBCT = 15 min
Carbon replacement every 3 years
Fixed-Film Organics Removal BOD loading = 50 Ibs/day / 1000 ft* media
2- 40’ diameter x 20’ deep trickling filters
Sand Filtration Hydraulic Loading Rate = 5 gpm/ft?
lon Exchange EBCT =3 min
R/O Membrane replacement every 18 months

500- 8" x 40” elements at $800/element
4 KkWh/1000 gallon treated

MvC “140 KWh/1000 gallon treated

Capital Costs

Capital costs for VC systems are approximately 2.5 times larger than capital costs for RO
systems. Costs for storage, including disinfection contact time, were not included in capital cost
estimates because the storage costs will vary considerably depending on the use of the water.

Operating Costs

The major operating cost for RO and a large cost for VC is precipitative softening pretreatment.
Siudge disposél and chemical costs for caustic soda and magnesium chloride account for
roughly S0 percent of these costs. Costs were estimated for precipitative softening based on
two operational strategies. As pretreatment for silica removal only, costs were based on a
sodium hydroxide dosage of 700 mg/L and a magnesium chioride dosage of 40 mg/L. These

3-44



silica removal costs were used for VC with pretreatment and as a lower bound for RO. As
pretreatment for silica and boron removal, costs were based on a caustic dosage of 1,000 mg/L
NaOH and 400 mg/L MgCl,. These costs were used as an upper bound for RO, which may
over-estimate costs because additional boron removal in softening could allow more flexible
operation of the RO membranes and reduce the frequency of membrane replacement.

Electricity is the primary operating cost for VC and a major operating costs for RO. For
brackish water applications, RO is much more energy efficient than VC. Typical energy usage
rates are 1 to 10 KWh/1000 gallons for RO compared to 35 to 150 Kwh/1000 gallons for VC.
Treating 1.8 mgd with an electricity cost of 5¢ per kWh, an RO process that requires 4
KWh/1000 gallons uses $0.15 million per year of electricity, while a VC process that requires
140 KWh/1000 gallons uses $4.6 million per year of electricity.

Membrane replacement costs are also significant for RO. Assuming an eighteen month
membrane life, approximately 30 to 50 percent of the expected life in brackish municipal
applications where organic loadings are much lower, the membrane replacement costs
represents approximately half of RO annual operating costs.

Total Annual Costs .

Total annual costs for vapor compression are approximately 2.3 to 3.3 times larger than total
annual costs for reverse osmosis. In terms of cost per acre-ft of treated water produced, vapor
compression is approximately 2.2 to 2.9 times more expensive. Costs measured this way
reflect the water recovery of the treatment process. For example, RO produces 1.4 mgd of
treated water from 1.8 mgd of feed water, while MVC produces in excess of 1.6 mgd from 1.8
mgd of feed water. On the other hand, total unit costs in terms of cents per barrel of produced
water treated 6nly account for the total volume of water treated, 1.8 mgd in either case. In

these terms, total annual costs for vapor compression are 2.3 to 3.4 times larger than RO costs.

3-45




Chapter 4

PPN I T Y T —— ERAAE P & aas Sl

| Pilot Plant Description

Y AN SN L TSSO ATEVNE T P~ a N s PN b i LS e M I Ty Yu Rl Barig Rech M St Jani A i S



CHAPTER 4

BENCH SCALE STUDIES

Bench-scale tests were conducted to provide information about the treatability of produced
water from the Placerita site. These tests focused on precipitative softening because it is a key
pretreatment step that may influence the selection and effectiveness of other processes in the
treatment train, and also has a major impact on operations and maintenance costs. A series of
jar tests was used to evaluate the effectiveness of warm precipitative softening in removing
hardness, silica, boron, and organics.

GOALS
There were two goals of the bench scale testing phase of this project.

1) What combination of chemical additions, dosages, and pH values removes the
highest amount of silica, organics, and borate?

2) How does the performance of hot-lime processes compare with warm-lime
processes in terms of silica and organics removal?

TESTING PROCEDURE
Standard jar tests were performed to measure softening efficiency at a variety of chemical

combinations and pH values by varying dosages of calcium hydroxide, sodium hydroxide, ferric
chloride, and magnesium chioride. Experiments were conducted in 2 liter square jars using a
standard Phipps and Bird jar testing apparatus. After chemicals were added, the jars were
mixed at 150 rpm for two minutes, then mixed at 20 rpm for 20 minutes for flocculation, and
allowed to settle quiessently for 30 minutes. Details of the experimental set-up are provided in
Appendix A.

For each experiment initial and residual concentrations of total hardness, calcium hardness,
alkalinity, silica, and boron were measured. Magnesium hardness was estimated as the
difference between total hardness and calcium hardness. Chemical oxygen demand (COD)
and biochemical oxygen demand (BOD) were also measured for optimization experiments.

41




Most jar tests were performed at warm temperatures of approximately 140 - 155 °F (60 - 68°C).
The jars were placed in a water bath to regulate the temperature of their contents, with the
water bath temperature regulated by coil-immersion heaters. Comparisons of silica, organics,
and borate removal between warm lime and hot lime processes were made by testing a few
combinations at higher temperatures and by reviewing literature results from hot-lime
processes.

EXPERIMENT DESIGN AND RESULTS
Experiments were conducted to test whether the removal mechanisms for silica and boron

predicted above were effective in the Placerita produced water.

The precipitation experiments were divided into three phases: preliminary, screening, and
optimization. Data for all of the experiments are provided in Table 4-1.

Preliminary
During the preliminary phase fitration curves with lime and sodium hydroxide were developed

for the produced water at the desired temperature. The physical effects of adding lime and
sodium hydroxide were also observed to determine when the produced water will generate
precipitate with calcium and magnesium hardness naturally present in the produced water.

Preliminary tests indicated that relatively high dosages of lime and sodium hydroxide were
required to raise the pH of the produced water. For example, over 1,000 mg/L of sodium
hydroxide or lime was required to raise the pH to 11.0.

Screening
During the screening phase, a range of concentrations of lime, sodium hydroxide, magnesium,

and iron was examined to determine the appropriate range to be tested for optimization. Lime
dosages and sodium hydroxide concentrations were selected to provide a range of pH.
Magnesium dosages were selected based on a molar ratio of silica in the influent, ranging from
21to 16:1 Mg:SiO; on a molar basis. Sodium di-phosphate was also tested as a potential
precipitation aid.

In the first experiment, increasing dosages of sodium hydroxide were added to each of the five

jars. The residual concentrations of silica, boron, and hardness are presented in Figure 4-1.
The minimum silica residual of 57 mg/L on this figure occurs near pH = 9.7, which agrees with

4-2



8 26 082 pL €8 2 S i 90L 06 09 99 96 L6 S0H'Z 528 L b 9 £2/04
] 28 ¥82 € 85 b 9 oL 90§ 2 85 99 86 26 250't 008 1 ) 9 €2/}
8 S8 80 b 8y 2 8l ozt o2y 2 65 99 96 L6 925 s L 2 9 €20l .
6 56 80 2 1€ €2 i oct 522 %2 63 99 S8 L6 05, L ' 9 €2/l “
gl 8ve €20 00 8ve 062} Y WunMed 9 £2/0)
6f S6 8y 8L el 90, ObE 062+ 08 U lWdmMed 9 £2/0) .
Z 86 vt G ) e 9 001 o1 S 20 89 OF Z6 009' 0ort 1L g S ¢alor
I 66 82 L 9 €e 9 ost 2Ll ob 509 89 OF L6 002't o L b g 22/ol
8 g0 02 8 9 6l 8 001 251 & 65 89 86 86 008 000"t 1 € s 2ol
o0 9 g€ O0F €l st 8} 801 25t g2 65 89 56 L6 ooy 008 1 2 g ze/ot
o4 AT R T t vt 08 951 le 65 89 96 L6 0L L ! s 2zl
2 8L 88, 66l 892 ObZb  89¢ oL " iunmed s 220) .
vb 2 21 AL bLL 22 08L  Okek  bib U W4Med S 22/l i
00F 082 €F  Op F3 89 ELr 80y 0z S5 99 Vil Fit g6 089 L § v 8ot
[...]
DensaDeg is operated with a high magnesium dose scenario, i.e., > 400 mg/L, then the ion
exchange unit would be required to protect the RO membranes. When operating the
DensaDeg in the high magnesium scenario, the floc was not easily removed. The ion
exchange unit served to reduce the magnesium to minimize the potential for magnesium
precipitation to occur on the RO concentrate side of the membrane.

Pressure Filters

The operational period for the filters was the same for the RO. Typically, the filters and RO
units were operated 5 days per week and 8 to 16 hours per day. This non-continuous mode of
operation does not lend itself to generate meaningful engineering data that can be used for the
conceptual design. In addition, rapid build up of headloss in the filters was due high turbidity
events caused by upsets in the DensaDeg. The upsets were caused by a poorly regulated
caustic feed pump that caused wide changes in the operational pH. This caused a break down
of the sludge blanket as indicated by the large maximum values (36 NTU) summarized in Table
6.6. The conceptual design assumes proper pH control and sludge blanket management which

6-41

e e SR R e e ey AT U B Y T et Yy T e, A LY R it e PR i AL I it B St ALY B Rt T o S AR e e A BRI R~ T



would be associated with low turbidities, < 4 NTU, as indicated in Table 6-6. The conceptual
design will have to rely on engineering judgment.

Reverse Osmosis

The operational data from the RO pilot unit provided some insights on how the full scale plant
may function. One of the more critical concerns for the RO process is the membrane
replacement frequency. The membrane cleaning frequency, Silt Density Index (SDI) and the
RO inlet pressure analysis are the most helpful data that were collected to assist in making an
engineering judgment on membrane fouling.

Silt Density Index

To prevent fouling of the RO membranes, the membrane manufacturer recommended that the
SDI be < 5. During the pilot study, SDI measurements were performed at three locations: after
the pressure filters, after the ion exchangers, and after the cartridge filters which preceded the
RO membranes. Table 6-27 summarizes the average SDI after each process. These
averages were not significantly different using a Student's " test (t < 0.78) and are slightly
higher than the manufacturer’'s recommendation and may contribute to a rather short period
between membrane cleaning.

Table 6-27

Summary of SDI Measurements by Location

Location Samples Average Max Min
Pressure Filter Effluent 19 6.11 6.56 4.66
lon Exchange Effluent 8 6.19 6.44 5.79
RO Pretreatment Cartridge Filter 19 6.06 6.55 4.58

There were not enough data collected to determine whether there were SDI differences
between operational scenarios for the DensaDeg. The SDI needs to be reduced and further
optimization of the filtration process would appear to be the most logical approach.

6-42



Head Loss Across the RO Membranes

The RO pilot unit was operated 5 days per week for 8 to 16 hours per day. Due to this mode of
operation, typical headloss build up and cleaning curves can not be generated. However, the
data were grouped to estimate the headloss build up and cleaning curves. The first step was to
group the data by cleaning period, i.e., 0, first, second, and third. The next step was to select
the pressure reading for each day after 5 to 7 hours of operations (JMM, 1985). The
assumption. is that the headloss build up is incremental after each start up. Figure 6-13is a
graph of the data that were selected in this manner. One can see that the “headloss
accumulation curves” look similar to the traditional headloss curves for continuous operations.
There appears to be a faster build up of headloss after a new membrane is cleaned. These
curves suggest that frequent cleaning may be required due to the rapid loss of head across the
membranes. Alternatively, the cleaning process used during the pilot tests was not the most
effective. Some optimization of cleaning may be required. Observations made of the cleaning
solution indicates that a lot of the material fouling the membrane was organic in nature as
confirmed by the large reduction of TOC (Table 6-22).

Membrane Cleaning Frequency

The membranes were cleaned three times over the seven week test period. This cleaning
frequency is higher than many potable or reclamation water systems that require a cleaning
every 4-14 weeks.

lnitially, the criterion for cleaning was a 15 percent increase in headloss. After the second
cleaning the criterion was increased to 20 percent. The West Basin Municipal Water District's
Reclamation Facility in El Segundo, California is using a 25 percent increase in pressure as its
cleaning criterion. If a 25 percent increase in pressure build up was used as the criteriion for
cleaning, less cleaning would have been required during the operations of the pilot RO unit.
Croue and Leenheer have reported that 100 percent of the natural organics were eluted from
membranes using a 0.1 N NaOH solution. This would indicate that repeated cleaning using a
cleaning sdli:tjon at pH 13 may be capable of removing the bulk of the organic fouling material.
Perhaps a short soak at pH 13 using 0.1 N NaOH followed by normal cleaning may lower the
headloss build up that was accumulating after successive cleanings (See Figure 6-13 and
discussion of head loss). However, it is not clear until there is further pilot testing that the
membrane rejection performance can also be maintained using this cleaning approach.

6-43

P
L R 2l

S T R £ 1 MY A AR L Lot Sy =~ M vl SV P Aty SOy A RTINS0 e A A <3 L Vg



£1-9 a4nbi4

00'PE9Y96 1N
8661 Asenuep

sbujuea|n taye
uoiejnwnddy ssojpesH

800S6.LINS6-220:-3 # 10efoid 300
AB1auzg wiaisapy 0DHY

sjuelinsuo) syuap/Apauus)y

eleq
e 8§ 8 2 8 & & 3 3§ 3
T & & § & g g & & &
S ~ ~ ~ ~ ~ ~ ~ <~ N
} } i } ! } } } ooe
‘g1/g jo S8 h%azﬁce oY
0} peppe juginoyiue ojueBio *skep esoy) uo dnuels Oy 0)
(£6/62/8 - L6/52/8 BIEq) Jeoui) — Jopd Gz/g pue ‘g1/8 ‘S/g uo peuuioped sBUUBSD BUBIGUIDN
(£6/12/-8 - L6/81/8 BIRQ) J8OUIT e *sBujues}o susIquIBW QY Usemleq sjes ojuj padnoib Bjeg
(6/51/8 - £6/9/8 ©YBQT) JoBUI— 1 ose
(L6/62/L - L6/€2/L BYBQ) JBBU) —nr
L6/6¢/8 - L6/ST/eeeq ©
L6/\c/-8 - L6/al/geleq Vv o
L6/S1/8 - L6/9/8 ¥l8Q ©
L6/6¢/L - L6/ec/Leled O o
1699°0= 4
690042 - 1500 = A T 00¥
£3LE°0 = ] o
009VL1 - X2L08Y = A €5k2'0= o
€0LLL -Xg261'2 = A 11980 = .4
2
° v 06626€ - X6€0°1 = A
v °
o P o0 o
oo v
oo + 0S¥
o

00§

(1sd) ainssaig

6-44



For the cost estimate used in this report, an 18 month membrane life was used which is one
half to one third of the useful life in many potable or reclamation projects, i.e., 24 to 36 months.
More testing is required to determine whether the shorter membrane life adjustment is
appropriate for the more frequent cleaning required.

Membrane Flux

The RO was not operated using a decline in flux as an operational parameter. Membrane
cleaning was initiated when exceeding the membrane headloss criteria that occurred before
observing a drop in fiux. It would be interesting to operate the RO unit using flux as the
cleaning criteriion to determine whether different operational problems can be identified.

ELECTRIC POWER RESEARCH INSTITUTE (ERPI)/SOUTHERN CALIFORNIA EDISON
MEMBRANE TRIALS

Prior to operating the pilot RO facility, 4 barrels of produced water were tested using EPRI’'s
mobile membrane trailer that was on temporary location in Irwindale, California. Testing of two
membrane processes was performed under the direction of Dr. Jatal Mannapperuma. One test
system consisted of conventional RO, similar to the RO pilot unit. The conductivity and
chemical oxygen demand (COD) for this trial was significantly higher than the pilot study as
reported in this chapter. This was probably because there was only a single stage in the EPRI
set up while the pilot RO unit was a three stage membrane system. Dr. Mannapperuma reports
that cleaning with a caustic solution restored the thin film composite membrane to the original
conditions. This would support the cleaning estimate presented above.

The other system was treated by seeded reverse osmosis. The seeded reverse osmosis
system had higher fluxes and higher rejection of TDS and COD. The seed was created by
adding magnesium oxide that is capable of removing the hardness and silica. Membrane
fouling is minimized by tangential flow of the retentate that contains the seed. This particular
process should be examined in a pilot scale to determine its feasibility.

6-45

P P daaih el Sl aaard L e apte SR aRce) e ras o T e £ i Mo o e o'y At TeTTTITITNTR S, IO IR

P . B e s Rt
[EPWRUE 1 v I M e S R e T L



Chapter 7

Recommended Design Criteria and Estimated Cost

- I RCIC s MR S



CHAPTER 7

RECOMMENDED DESIGN CRITERIA AND ESTIMATED COST

This Chapter presents the preliminary design criteria and cost estimates for conceptual 44,000
barrel per day (1,280 gpm) produced water treatment facilities for industrial reuse and
irrigation/drinking water reuse. The industrial facility will deliver from 43,300 to 43,500 bpd
(2,040 to 2,050 acre ft/yr) of treated water, depending on the industrial reuse goals. The
irrigation/drinking water treatment facility will reclaim 32,200 bpd (1,510 acre ft/yr) for the
blending altemnative, or 32,600 (1,530 acre ft/yr) for the flange-to-flange alternative treated
water for potable reuse. The design criteria for each option are based on the results of the pilot
study described in Chapter 6, augmented by engineering judgment where necessary.
Preliminary cost estimates are based on information obtained from equipment manufacturers,
pilot plant operating experience, recent Kennedy/Jenks water treatment facilities projects, and
professional judgment.

DESIGN BASES FOR INDUSTRIAL TREATMENT FACILITIES

The primary goals of the industrial treatment facilities are to remove hardness to below 600
mg/L and silica to below 200 mg/L (upper silica level) or below 80 mg/L (lower silica level). The
inorganic chemistry of the raw produced water suggests that removal of hardness (primarily
calcium and magnesium, with traces of barium, strontium, and iron) and silica can be optimized
at a pH where calcium is almost completely removed as calcium carbonate, magnesium and
silica as magnesium silicates, with some magnesium hydroxide. For these industrial treatment
goals, the raw water is deficient in hydroxide alkalinity, which was provided by sodium hydroxide
addition. The pilot testing indicates that the hardness goal and the upper silica goal could be
achieved at a pH of 7.7, with addition of 440 mg/L of NaOH, while the lower silica goal was
satisfied at pH 8.6, with 770 mg/L of NaOH added. Thus, the industrial treatment facilities were
designed around a warm softening process.

Both industrial water options (upper and lower silica goals) require only warm softening for
hardness and silica removal. A conceptual process train was developed for a possible 44,000
barrel per day (bpd) produced water treatment plant for industrial water use. The
recommended treatment process includes warm precipitative softening, equalization storage,
and booster pumping. Table 7-1 provides the design criteria and Figure 7-1 provides a process

7-1

b -

T e T WL W N ey L, [ —




schematic for the industrial reuse facility. It has been assumed that water will be delivered to
the warm softening unit without pumping and that the softened water will be stored in a flow
equalization tank and provided to the industrial user at a 100 psig connection.

Warm Precipitative Softening

Warm precipitative softening will be carried out in a 44,000 bpd DensaDeg clarifier, which was
scaled up from the pilot testing results. This unit consists of three components; namely, a rapid
mix chamber, a reaction tank, and a thickener/clarifier. The rapid mix chamber consists of a 3-
ft. diameter draft tube in which a turbine mixer provides initial mixing of precipitation chemicals.
The rapid mix chamber is inside a 12.5-ft. x 17 ft. deep reaction tank. The detention time at the
design flow would be 12 minutes. The thickener/clarifier has a 21-ft. diameter, a 17-ft. water
depth, and a 31-minute detention time at design flow. The clarified water then exists the
clarifier through plate settlers with a loading rate of 185 bpd/sq.ft. (5.4 gpm/sq.ft.).

The operating temperature will be around 150-170 °F. Chemical additions will include sodium
hydroxide to control pH to 7.7+ (average of 440 mg/L) for the upper silica goal and to pH 8.6+
(average of 770 mg/L) for the lower silica goal, with an anionic polymer (average of 3.5 mg/L)
added in both cases to assist with settling of the precipitate. The process will produce
approximately 13,200 Ib/day of sludge (dry solids (DS), basis) or 480 bpd at 7.5 percent DS for
the upper silica alternative and 18,900 Ib/day DS or 680 bpd at 7.5 percent DS for the lower
silica alternative. The sludge will be dewatered to 20 percent DS with a filter press and hauled
to a landfill.

Equalization Storage and Booster Pumping

The DensaDeg effluent water will be routed to a 7,100 barrel (300,000 gallon) equalization tank,
which will allow the flow of the softened water for industrial reuse to be equalized over the
course of the day. Water from the storage tank will be pumped to an industrial water reuse
connection.at 100 psig. For the lower silica goal altemative, sulfuric acid will be added (average
of 27 mg/L) to stabilize (lower pH to 7.7) the water entering the tank and prevent excessive

scaling from occurring.



Table 7-1
Produced Water Industrial or Plant Design Criteria

Process Parameter Units Upper Silica Lower Silica
Goal Goal

Plant flow rate: produced water bpd 44,000 44,000

Production flow rate: industrial water  bpd 43,520

Overall water recovery Percent 98.9 98.4

WARM PRECIPITATIVE SOFTENING

Operating pH - 77 8.6
DensaDeg Clarifier
Flow rate bpd 44,000 44,000
Depth ft. 17
Reaction Vessel
diameter ft. 12.5 125
volume barrels 370 370
detention time min. 12 12
Thickener/Clarifier
Diameter ft. 20 20
Volume barrels 950 950
Detention time min. 31 31
Settling zone area sq.ft. 230 230
Surface loading rate bpd/sq.ft. 185 185
CHEMICAL SYSTEMS
Sodium hydroxide (50% solution)
Dosage, avg. mg/L 440 740
Use, avg. Ib/day 6,800 11,400
Storage Tank
Chemical concentration Ib/bbl 270 270
Capacity bbl 286 286
Supply, at avg. dose days 11 7
Anionic Polymer '
Dosage, avg. mg/L 3.5 35
Use, avg. ib/day 52.5 52.5
Storage Tote
Concentration Ib/bbl 350 350
Capacity bbl 6.5 6.5
Supply, at avg. dose days 44 44
7-3




Table 7-1
Produced Water Industrial or Plant Design Criteria

Process Parameter Units Upper Silica Lower Silica
Goal Goal

Sludge Handling and Treatment

Sludge production Ib/day 13,200 18,900
Siudge volume bpd 480 680
Percent solids . % 7.5 7.5
Sludge Filter Press
Type - filter press filter press
Capacity Ib DS/hr 2,000 2,000
Untreated sludge storage bbls. 500 700
Dewatered sludge storage cu.ft. 2,000 2,000
EQUALIZATION STORAGE
Volume bbls 7,140 7,140
Depth ft. 19 19
Diameter ft. 60 60
BOOSTER PUMPING
Pumping capacity bpd 43,500 43,500
Discharge pressure psig 100 100
pH ADJUSTMENT (STABILIZATION) N.A.
Sulfuric Acid (93%)
Dosage, avg. mglL - - 27
Use, avg. Ib/day - 415
Storage Tank (1)
Concentration (93%) ib/bbl - 588
Capacity bbl - 120
Supply days - 168

7-4



1-L @2anBj4

00°'¥E9496 M
8661 Aenuep

Jue|d [elsnpu
pdq 000yt 10} ONRWBYIS SSB001d

800S6.LINS6-2204-30 #108ford 300
ABiauzg wivisop, OOHY -

sjuejnsuo) syuap/Apsuus)y|

pdq 089 ‘Sa Aep/q) 006'81. :B2JIIS 10MO"]

pdq 08v ‘sa Aep/aj 002‘cl eoliis teddn :(%5°2) 8bpnis 1o

pdq 0Ze‘EY tedjls JomoT duing
pdq 0zs'ey seojlls teddn 11500g]

asnal jepysnpuj o AI@II

pdq gez teajjjs 18mo”
pdq po1 :Bojjjs saddn
((sa %02) e6pnis pasajemeq

ssaid 10)1d

efeto)g

AI

Bujueyos
eapejjdiosid
wuem

pdq pp :BoJl}s Jomon
pdq g1 :eojjjs Jaddn

P :0)B4)|d SSId Ujeig O

pdq 000‘bt

e

JowAiod HOBN

Pistd 11O wioy
1918\ paonpoad

7-5

B e AN e g — g Tv—r——— oy N e WK N b me

Ny . Ay

PR



EVALUATION OF PROCESS ALTERNATIVES FOR IRRIGATION AND DRINKING
WATER TREATMENT FACILITIES

The primary water quality goals of the facilities for irrigation and drinking water (flange-to-
flange) reuse are to cool the produced water and remove hardness, silica, TDS, boron,
ammonia, and TOC. The pilot plant testing, discussed in Chapter 5, provided insights into the
performance of a number of potential treatment processes and their limitations. This section
discusses process alternatives for the key water quality parameters that must be addressed by
the treatment facilities.

Hardness and Silica Removal

The inorganic chemistry of the raw produced water suggests that, for the existing produced
water temperature (around 160 °F), removal of hardness (primarily calcium and magnesium,
with traces of barium, strontium, and iron) and silica can be optimized at a pH around 9.5+ .
The pilot testing suggests that the addition of 1,100 mg/L (average dosage) of NaOH would
achieve this pH and aimost completely remove calcium as calcium carbonate, and magnesium
and silica as magnesium silicates, with some magnesium hydroxide precipitation. This
operating mode would provide excellent pretreatment for high pH reverse osmosis.

The pilot testing demonstrated that adding additional magnesium (as magnesium chloride) at
this pH could provide additional silica and boron removal, which might be more appropriate for
operation of the RO system at lower pH.

The warm softening process substantially reduces the hardness constituents and silica, but
adds to the total dissolved solids (TDS) in the softened water. The use of magnesium
hydroxide as the magnesium source is a potential alternative. This concept can be evaluated
with additional pilot testing.

7-6



Cooling

The ambient produced water temperature near 160 °F is ideal for warm softening, but would be
detrimental to other processes such as reverse osmosis and biological processes. Thus, a
temperature goal of 90 °F was adopted for the pilot study; primarily for the trickling filter

operation.

An air-cooled fin fan heat exchanger was used in the pilot study. This unit was capable of
dropping the softened water temperature to 10 °F above the ambient air temperature. As the
pilot testing was conducted during summer months, the effluent from the heat exchanger was
as high as 115 °F. Such high temperatures would not be suitable for biological treatment, but
might be tolerable for RO processes, which usually have an operating temperature limit of
113 °F (45 °C).

A cooling tower could be used as an altemative means of cooling the softened water.
Evaporative loss is estimated at 9 percent of the softened water by using this cooling process.
Although it might be possible to recover the evaporated water, there are potential air permitting
problems with air emissions of volatile organic chemicals (VOCs) and ammonia. Testing of the
Placerita produced water using California South Coast Air Quality Management District
(SCAQMD) method 25.2 indicated that there were no measurable volatile VOCs. A calculation
for the ammonia stripping potential would have-to be evaluated by SCAQMD to determine
whether the ammonia would become an air permit emissions issue. Preliminary estimates
indicate that neither the VOC nor ammonia emission rates should create an air permitting
problem.

Another cooling alternative is the use of a cooling tower in an indirect loop where the softened
water passes through a heated exchanger. The heat exchanger would be cooled by a cooling
tower recirculating at four times the softened water flow rate. Using the concentrate from the
reverse osmosis unit as make up water the blow down from this indirect cooling tower would be
deep well iﬁiqcted for disposal.

7-7

. ——— . Jp— P — N v s e e < e g,
s aas Mt am>-aa a2 aAR e it et ey a daad T30Sl O toty Shaariut B O aa it i ULE e S T RSN T TS e oy



TDS Removal

TDS removal would occur after the softening process, where most of the hardness and silica
have been removed. Because of low hardness, total inorganic carbon, and silica levels, the RO
process can be operated over a wide pH range (pilot tested RO feed pH from 8.2 to 10.8)
where TDS removal was very good. This operating range allows different strategies to be
considered for the removal of boron, ammonia, and organics, as discussed below.

Boron Removal

The use of precipitative softening and high pH RO were examined for boron removal during the
pilot study. Although the use of additional magnesium was shown to improve boron removal in
the optimized warm softening process, the pilot plant results suggest that the boron goals would
be achieved only if the RO system is operated at a high pH around 10.8. The use of a boron
selective ion exchange process was previously screened out as being too expensive due to
resin costs of around $1,000 per cubic foot.

Ammonia Removal

The pilot plant results indicate that acceptable ammonia removal was achieved only when the
RO system was operated at pH lower than 9.0. Thus, there is a fundamental operational
conflict in removing both boron and ammonia simultaneously by RO. Other potential ammonia
removal processes include breakpoint chlorination, air stripping, ammonium selective ion
exchange, and biological treatment.

The ammonium selective ion exchange, using clinoptilolite, appears to be the best choice
because it has less effect on TDS increase as compared with breakpoint chlorination and has
no air emission considerations as in the air stripping option. As discussed below, biological
treatment has not been affective due to the high fraction of nathalenic acids. For biological
ammonia removal, a supplemental carbon source would have to be added.

Organics Removal

The organics in the produced water are largely non-biodegradable unless there is additional
treatment such as advanced oxidation (e.g., ozone or UV-ozone). The biological processes
would be expected to remove less than 20 percent of the organics present. in addition, the
biological process would increase the microbial concentration (as many as a million bacteria per

7-8



mL) as shown in the pilot plant study and create a potential biofouling problem for the RO

membranes.

DESIGN BASES FOR IRRIGATION AND DRINKING WATER TREATMENT FACILITIES
CONCEPTUAL PROCESSES

The operational conflict in removing both boron and ammonia by RO suggests that a blending
alternative should be evaluated in addition to a flange-to-flange option that would meet drinking
water quality goals. In the blending alternative, the produced water would be treated to a low
TDS around 145 mg/L,, but leaving boron at 5 mg/L. and ammonia at 6 mg/L in the treated
water. This water would be blended with a currently unusable water source (due to high TDS or
a contaminant above acceptable level) to produce an acceptable non-potable water supply.

Conceptual process trains were developed for both the blending and flange-to-flange
alternatives in order to develop cost estimates for a possible 44,000 barrel per day (bpd)
produced water reclamation facility. It has been assumed that water will be delivered to the
warm softening unit without pumping and that the organization using the treated watér will
convey it from the disinfection storage tank.

Conceptual Blended Water Facility

The recommended treatment process for the blending option includes warm precipitative
softening, cooling, equalization storage, booster pumping, multi-media filtration, cartridge
(automatic bag) filtration, reverse osmosis at the warm softening pH, and disinfection. Table 7-
2 provides the design criteria for this process train. Figure 7-2 provides a flow and process
schematic diagram for a 44,000 bpd (1280 gpm) produced water facility for the blending option,
illustrating the functional relationship of the various water treatment processes, chemical
addition points, sludge handling, wash water recovery and storage facilities

e N T T D s Lo e Al o TR g i e I - € T e S Y e S e = T N Y —



Table 7-2

Produced Water Blended and Flange to Flange Reclamation Plant Design Criteria

Process Parameter Units Blended Flange to Flange
Plant flow rate: produced water bpd 44,000 44,000
Production flow rate: reclaimed water  bpd 32,000 32,600
Overall water recovery Percent 73.2 741
WARM PRECIPITATIVE SOFTENING
Operating pH std. units 9.5+ 9.5+
DensaDeg Clarifier (1 unit)
Flow rate bpd 44,000 44,000
Sidewater depth ft. 17 17
Reaction Vessel
Diameter ft. 125 12.5
Volume barrels 370 370
Detention time min. 12 12
Thickening/clarification
Diameter ft. 20 20
Volume barrels 950 950
Detention time min. 31 31
Settling zone surface area sq.ft. 230 230
Surface loading rate bbl/sq.ft. 185 185
Chemical Systems
Sodium hydroxide (50% solution)
Dosage, avg. mg/L. 1100 1100
Use, avg. Ib/day 16,900 16,900
Storage Tanks
Number - 2 2
Chemical concentration Ib/bbl 269 269
Capacity, ea. bbl 286 286
Supply, at avg. dose days 9 8"
Magnesium Chioride (27% solution) N.A.
Dosage, avg. mg/L 96 -
Use, avg. Ib/day 1,460 -
Storage tank
Chemical concentration Ib/gal 2.78 -
Capacity bbl 286 -
Supply, at avg. dose days 23 -

Anionic Polymer

7-10



Table 7-2
Produced Water Blended and Fiange to Flange Reclamation Plant Design Criteria

Process Parameter Units Blended Flange to Flange
Dosage, avg. mg/L 3.5 3.5
Use, avg. Ib/day 52.6 52.5
Storage Tote

Concentration Ib/bbl 350 350
Capacity bbl 6.5 6.5
Supply, at avg. dose days 44 44
Sludge Handling and Treatment
Sludge production Ib/day 28,000 22,400
Sludge volume bpd 1,000 800
Percent solids % 7.6 7.6
Sludge Filter Press
Type - filter press belt filter press
Capacity dry Ib/r 1000! 2,000
Untreated sludge storage bbl 1,200 1,200
'Dewatered sludge storage cu.ft. 2,000 2,000
COOLING
Cooling Heat Exchangers
Type - fin fan fin fan
Inlet water temperature °F 160 160
Outlet water temperature °F 110 110
Total Cooling capacity tons of 3,100 3,100
cooling
Design air temperature (95th °F 95 95
percentile)
Number of heat exchangers - 4 4
Unit size ft x ft 13 x40 13x40
Number of fans per unit - 2 2
Fan Motor size, each HP 15 15
EQUALIZATION STORAGE
Voiume bbl 7,100 7,100
Depth ft. 19 19
Diameter: _ ft. 60 60

BOOSTER PUMPING (2 pumps)

Pumping capacity, each bpd 43,000 43,000
Discharge pressure psig 100 100
7-11

R A o R e AN BT Ay

BRI L




Table 7-2

Produced Water Blended and Flange to Flange Reclamation Plant Design Criteria

Process Parameter Units Blended Flange to Flange
PRESSURE FILTRATION
Number of units - 5 5
Diameter ft. 8 8
Surface loading rate bpd/sq.ft. 170 170
Media Depths
0.85-0.95 mm anthracite inches 18 18
No. 20 sand inches 8 8
No.30 - No.40 gamet inches 4 4
Support Gravel depths
No.4 quartz inches 3 3
1/4-in.x 1/8-in. quartz inches 3 3
1/2-in.x 1/4-in. quartz - Bottom fill Bottom fill
Polymer System
Dosage, avg. mg/L 3.5 3.5
Use, avg. Ib/day 52.5 52.5
Storage Tote
Concentration Ib/bbl 360 350
Capacity bbl 6.5 6.5
Supply, at avg. dose days 44 44
Washwater recovery system
Equalization tank bbl 850 950
Returmn pumps (2) capacity, each bpd 1,370 1,370
CARTRIDGE FILTRATION Auto Bag Auto Bag
Filters Filters
Number of bags - 12 12
Nominal sized particle removed um 5 5
Capacity per bag bpd 3,940 3,940
REVERSE OSMOSIS
Operating RO feed pH std. units 9.5+ 10.8
Flow rates
feed flow rate bpd 43,000 43,200
recycle flow rate bpd 21,500 21,600
permeate flow rate bpd 32,200 32,400
reject flow rate bpd 10,600 10,800
Elements
Number - 384 384
Array scheme - 2x1x1 2x1x1

7-12



Table 7-2
Produced Water Blended and Flange to Flange Reclamation Plant Design Criteria

Process Parameter Units Blended Flange to Flange
Effective surface area, each sq.ft. 330 330
Flux rate bpd/sa.ft. 0.25 0.26
Chemical Systems
Sodium hydroxide (50% solution) _ N.A.
Dosage, avg. mg/L - 200
Use, avg. Ib/day - 3,000
Storage Tanks (2) Not - *see warm
required* softening
NaOH system
Scale Inhibitor
Dosage, avg. mg/L 1.0 1.0
Use, avg/max. Ib/day 15.0 15.0
Storage tank _
Concentration Ib/bbl 378 378
Capacity bbl 1.3 1.3
Supply, at avg. dose days 33 33
Antifoulant
Dosage, avg. mg/L 5.0 5.0
Use, avg. ib/day 75.0 75.0
Storage Tank bbl 1.3 1.3
Concentration ib/bbl 378 378
Capacity
Supply, at avg. dose days 7 7
RO Membrane Cleaning Solution
Dosage, avg. bbl sof'n: 1:40 1:40
bbl water
Use, avg./max. (per cleaning) bbl. 5.2 5.2
Storage Tanks (2)
Capacity, ea. bb! 55 55
pH ADJUSTMENT N.A.
Sulfuric Acid (93 %)
Dosage, avg. mg/L - 59
Use, avg. Ib/day - 5,000
Storage Tank
Concentration ( 93%) ib/bbi - 588
Capacity bbli - 119
Supply, at avg. dose days - 85

7-13

st e g b e P e R P P S P AR G ET N | Cm e e e ey vy e AT ————y " S TR W , ~——



Table 7-2

Produced Water Blended and Flange to Flange Reclamation Plant Design Criteria

Process Parameter Units Blended Flange to Flange
AMMONIA SELECTIVE EXCHANGE
Number of contactors - - 2
Contactor type - - horizontal
pressure
Contactor diameter ft - 12
Contactor length ft - 16
lon Exchange Medium - - clinoptilolite

Medium size -

Medium depth ft - 4.0
Exchange capacity/contactor equivs. - 4.900
Surface loading rate bpd/sq.ft. - 168
Volume loading rate BV/hr - 9.8
Empty Bed Contact Time minutes - 6
Run length hours - 24
Regenerant salt soiution percent - 2
Regenerant volume (40 BVs) bbl. - 7,140

DISINFECTION/STORAGE

Hypochlorite system
Dosage, avg. mg/L 2.0 2.0
Use, avg. Ib/day 22.5 22.5
Storage tank

Capacity bbl 48 48

Concentration (@8%) Ib/bbl 315 31.5

Supply, at avg. dose days 67 67

Contactor/storage tank

Diameter ft. 60 60

Sidewater depth ft 19 19
Storage volume bbl 9,500 9,500
Detention time at avg. flow minutes 425 425

*Sodium hydroxide storage common for warm softening and RO feed systems

7-14



g-L @inbiy

00'vE9Y96 M

8661 Aenuep

we|d bujpuajg

pdq 000y 10} OjjewIBYOS SS9204d

800S6.1WS6-2204-30 # 108{oid 300 pdq 0gg -

19m Aepjuo), 0L
ABiaug ussisapm 0OHY :(2402) 06pNIS Pelelemeq

sjue}nsuo) syusp/Apauusy

pdq 039 o
10184113 8804d 1°8
jlem uopoefuj o), B R L L
pdq goo‘ol - >
sy9efel XVOY wouezIEnb .
J0JBMYSBA 0
R bl Ly H
_ pdq 089't |
’ SWInjey Jejemysem "
| X .
pdg oog'or | | pdq 008 pdq 000t !
aoofoy ) 1 sa Aspjai 00082 . "
[ ! {%9r2) ebpnisiom b agm
\
6 . :
- ulueHoS pield IO 3
Jswolsny ofiei0)s uoyiLy uopailly eBaoig | Bujjo0n onyeydioas )
oL uoposjuisia o 1 abpuyeo T emssoig < uopezjerby -] |, 3 ttg [~ — %:hpar d wol) |
Hd yBiH
: sowfiod’ ey
pdq 000'tY
pdq oop'ze 1008N (u,jos BujuesjD) . t10J8 M POONPOIY
. ejnojiuy . .
1018 PewejoeYy JuBjEOSuY -

'
i
¥
i
b
i

¥



Conceptual Flange-to-Flange Facility

The recommended treatment process for the flange-to-flange option includes warm precipitative
softening, cooling, equalization storage, booster pumping, mutti-media filtration, upward pH
adjustment, cartridge (automatic bag) filtration, high pH reverse osmosis, pH adjustment,
ammonium selective ion exchange, and disinfection. Table 7-2 also provides the design criteria
for this process train. Figure 7-3 provides a flow and process schematic diagrams for a
proposed 44,000 bpd (1280 gpm) produced water reclamation facility for the flange-to-flange
option, illustrating the functional relationship of the various water treatment processes, chemical
addition points, sludge handling, wash water recovery and storage facilities.

Warm Precipitative Softening

Warm precipitative softening will be carried out in a 1,280 gpm DensaDeg clarifier, which was
previously described for the industrial reuse facilities. The operating temperature will be around
150-170 °F. Chemical additions will include sodium hydroxide to control pH to 9.5+ (average of

1100 mg/L) for both alternatives, and magnesium chloride (average of 95 mg/L) for the
blending alternative. An anionic polymer (average of 3.5 mg/L) will be added to assist with
setiling of the precipitate. The process will produce approximately 28,000 Ib/day DS or 1,000
bpd at 7.6 percent DS for the blended option, and 22,400 Ib/day of sludge (DS), or 800 bpd at
7.6 percent DS for the flange-to-flange option. The sludge will be dewatered to 20 percent DS
with a belt filter press and hauled to a landfill. The filtrate from the press will be returned to the
warm clarifier via the filter washwater tank.

Cooling

Four closed system fin fan coolers, each with two 15 HP fans, will be incorporated to reduce the
temperature in the clarifier effluent to slightly above ambient air conditions (maximum
temperature of 115°F). This will make the water more amenable to reverse osmosis

separation, which operates more efficiently at warmer ambient water temperatures.

Equalization Storage and Booster Pumping

The cooled water will be routed to a 7,140 barrel equalization tank, which will allow the
temperature of the softened water to be equalized over the course of the day. Water from the
storage tank will be pumped to pressure filters.

7-16



g-, anbi4

00°'v€9$96 "M
8661 Aenuep

juejd ahuej4-o3-abue|4

pdq 000‘p{ 40} ojjeWdY2S SS8204d

800S6.LWS6-2204-30 # 108[01d 200
AB1oug ula1sap 0OHY

sjuelinsuo) syuar/ipauuay

efivIo)g
oL <t uoposjuisia

pdq 0op'2e
21818 potujBjoey

pdq 082
1om Avpjuo), 99
#(%02) eBpnis pesejemeq

cseowve

pdq 029 sseld
:0184)1]J 659.d h”_.w_m_.._ .
jlem uonoefuj o), -~~~ m e
pdq 0080t
. yuel
}3o8{ed XVOH wopezenbg >
* 10jBMYSBM :
pdq 0zp'L :
ﬂ _—— | ’ 1INIOY 19JEMYSBA
Taaoos |
! _.aa oveL " ot 005 pdq 008
| pdq oog'os | | Aepsai aov'zz M
| L awolen ! (%) ebpnisiom
| :
Y ! : :
Buueyos
eBuByox3 uopeni4 uopen|id efmiols Bujcod | gg—] onpoydies
uoped oBpuey T] ounsserg [ vonozenba [T oy, oM d
{u,jos Bujuse|D)
Jusjnojiuy
1008N luB[EOs/UY

ros?
OS*H HOEN

Pield IO
oy
Jewfjod HO®N
pdq 000'v
$16J8 M pOONPOId

7-17




Filtration

The pumped water will be filtered by polishing multi-media filters consisting of layers of
anthracite, sand, and gamet media. There will be five 8-t diameter pressure units in parallel.
The filter units will be plumbed so that one unit can be backwashed with the filtrate being
generated by the other four units. The spent washwater will be routed to the head end of the
DensaDeg so that washwater is reclaimed.

Reverse Osmosis Desalting

The filtered water will be routed to the reverse osmosis (RO) units, which will include pre-
cartridge filtration and chemical pretreatment consisting of pH adjustment, scale inhibition, and
organic fouling control. The RO units will be run in a 2x1x1 array, with 75 percent recovery and
a 50 percent (based on feed flow) recycle ratio. The array will consist of 384 8-in. diameter thin
film RO elements. For the blending option, the RO system will be operated at the softening pH
(approximately 9.5). For the flange to flange option, the RO feed water will be adjusted to pH
10.8 with NaOH (200 mg/L average dose).

An antiscalant (1 mg/L average) and antifoulant (5 mg/L. average) will be used for both options.
In addition, the membranes will be cleaned every two weeks [1.2 drums (55 gallons) of a
cleaning solution will be used for each cleaning].

Water Stabilization

No pH adjustment is anticipated for the blending option. The pH of the RO permeate for the
flange-to-flange option will be adjusted downward with sulfuric acid (59 mg/L average) so that
the water is stable with respect to scaling and suitable for ammonia removal by selective ion
exchange.

Ammonium Selective Cation Exchange (flange-to-flange option only)

For the flange-to-flange option, ammonia will be removed by selective ion exchange using
clinoptilolite, which will be regenerated by a 2 percent salt solution. The treatment goal will be
to reduce the ammonia concentration from 10 mg/L to 0.4 mg/L, to provide ammonia for
chloramination.



Two 12-ft diameter x 16-ft, four cell horizontal pressure contactors will be provided. Each
contactor will be filled with 768 cubic feet of clinoptilolite and will be capable of treating the
entire 43,200 bpd permeate flow at a loading of 9.8 bed volumes per hour. Each run will last for
24 hours (235 bed volumes).

One contactor will be regenerated each day while the other one is in the operational mode. The
regeneration will be accomplished with 40 bed volumes of RO concentrate (adjusted to 2
percent sodium chloride strength, as necessary), at a rate of 6.5 bed volumes/hr. Regeneration
would take 12 hours to accomplish if two cells are regenerated simultaneously with the 10,800
bpd concentrate flow. The regeneration time could be reduced to 8 hours if a 1,700 barrel RO
concentrate storage tank is provided.

Disinfection

Disinfection will be accomplished by chioramination utilizing the residual ammonia in the treated
water. Sufficient chlorine (about 2.0 mg/L dose) will be applied to produce a 1.5 mg/L
monochloramine residual, with an approximate 1:5 NHg-N:Clg ratio. Chlorine will be fed as a
sodium hypochlorite solution.

PRELIMINARY COST ESTIMATES

Preliminary capital, annual operations and maintenance, and unit treatment cost estimates were
prepared for four alternatives: 1) high silica, 2) low silica industrial, 3) blended irrigational
drinking, and 4) flange to flange irrigational drinking. The estimates are based on experience
gained with the pilot plant operations, budgetary cost input from equipment manufacturers, cost
estimating information from recent Kennedy/Jenks projects, and professional judgment.

Conceptual facility layouts for the industrial water, blended, and flange-to-flange
drinking/irrigation treatment facilities are shown on Figures 7-4, 7-5, and 7-6, respectively.
These layouts show the arrangement of the treatment process units, the chemical feeding and
storage facilities, storage tanks, and booster pumping. The area requirements are about 0.8
acres (180-t }(200-ﬁ site) for the industrial reuse facilities and about 2.2 acres (255-ft x 380-ft
site) for the blending and flange-to-flange options. A 2,700 sq.t. building will be provided for
industrial reuse alternatives to house sludge handling facilities and provide office and laboratory
space. The blending option will not require the ammonia removal facilities. For the blending

wE gt
e AR



200"

\Site Boundary

=20 60"
Office l
0 and o)
T Lab T

\—Sludge Handling

Chemical
Storage
25" ~Storage
=)
<
\
\—DenscDeg
Booster
Pump
180"
o 4 6 8 Kennedy/Jenks Consultants
e ARCO Western Energy
Scale: 17=40’ DOE PROJECT # DE—FC22-95MT—95MT95008

Water Industrial Plant
Site Layout

January 1998
K/J 964634.00

Figure 7-4

7-20



G-/ 84nbyj

00'v£9¥96 /M
8664 Aonuop

{hodp 8IS jupjd asnay 06=,1 :®|bdS
s ™ s ™ e ™13
jubld uopobiu/e|qpjod papualg g 8 vz 0

800S61NS6—1NG6-2204~30 # 103ro¥d 304
AB4oug udeisepm 0JYY .

sjuejnsuoy syuap/Apauusy] . ;

et 08¢ = »
! :
10}0D3U0) aboioyg 4
\I. uoijoajulsiqg \| uioypzipnb3 :
(4 4
o —
3 o
m () () m 7 “
&85 8
@M [ .
e e B ot [72]
0¥ 45 S &
dwng a a3
3ubj 19}s00¢g m .% '
o uonozijpnb3l Q §
g 9,02 Ysomxoog i
. £
14
2 ) u f?))
Q © gg
— £33 o | a8
0¢ oTa m bl = ') :
® ra §
(5) sy 3
ainssald 3
Kiopunog oy_wl/ x




9—L @nby4
00'v£9¥96 /M
8661 Asonuop

fnodo7 eys 0§=,1 :9Ipog
e ™ ™ s =
jun|d ebupjy o] ebup|y g9 5 oz 0

800S61NG6—ING6~2204~3a # 103rodd 300
ABisuy usesep OJYV

sjuejnsuoy syuap/Apauus)y

| 1

7-22

- 08¢
I
103000 sbouoys
\I uoljodjuIsI(g \|| uio}pzijonb3l
‘ ]
F
i (D 7 (0]
< —_ 3,
O E 2
@ o
~or @8 g g
dwng 2 a
3up) J9ysoog m ,%
o uof}pzijonb3 Q
abupyoxy uoj
! eARoRles TN\
5O ,
B 3 | ¢
o 3 €&
0¢ Tag @ a
@
(G) ssa4 3
aJnssald
Aipbpunog a)Is
'L R




and flange-to-flange options, a 5,400 sq.ft. building will be provided to house the RO system

and sludge handling facilities, and to provide office and laboratory space.

The costs represent late 1997 dollars. Table 7-3 summarizes the cost factors used in the

conceptual treatment facility.

. Table 7-3

Cost Factors and Assigned Values

Parameter ' Value Unit
Dollar : late 1997 index year
Interest rate 7 % per annum
Capital recovery period 20 years
Capital
Electrical and instrumentation 15 % of process train costs
Site work 10~ % of process train costs
Contractor’s overhead and profit 12 % of direct construction cost
Mobilization and bonding 2 % of direct construction cost
Contingency 10 % of direct construction cost